DIRECT DRIVE AUTOMATIC
TURNTABLE SYSTEM

DD-35

SERVICE MANUAL

Distributed in U.S.A. by
MICROQ SEIKI CO.,LTD. TEAC CORPORATION OF AMERICA 7733 Telegraph Hoad, Montebello, Ca. 90640
TOKYDO JarPAN

Printaed in JARPAN




SN e oo s

10.

CONTENTS

PARTS NOMENCLATURE esesreees e e e e ee oot adata bbb b ra e n e e e e er e 3
PARTS NOMENCLATURE (BACk PANEL} ..................................................... 4
ADJUSTMENT

EINE SPEED ADJUSTMENT «eoervmmrrmmmsurmssssssitsisscnn sttt st 5
CHECK & ADJUSTMENT OF CONTROL P.C.B. ASS"Yeerrermmmirmirsnaseess 5
OPE RATION oot et e ta st e sttt e 6
SCHEMATIC DIAGRAM cresererremssrimmmmamsrcstatss s sttt sy 7
EXPLODED VEEW: s ivesnsesires ettt it sam s 8
PARTS LIST FOR EXPLODED VIEW orrererrrsresrssessisisinsiim s g
DETAIL VIEWS FOR ASS’Y PARTS

A, TONEARM AS S Yttt sty 10
B. VOLUME MOUNTING PLATE ASS Yereerrersmemnmcirssimiesrinsssess 11
C. SW}TCH MOUNT[NG PLATE ASS"Y ....................................................... ‘I‘]
D. SWITCH MECHNAISM ASS'Y errerrrmrmrurmsuisnmsassisescnsssniassssnsirsassansens 12
E. LIFTER MECHANISM ASS’Y .................................................................... ‘13
PACKING FOR SHIPMENT soteeererssresrmmanssiscatse sttt 14
GPECTEICATHONS -+ererreereeesememssersssamssmsssasssisisesseracscnsrassessssssas s s en st 15




suoling Butangy 1w sBqgny

spea) inding

[ayspesH
pes| puncig

1581 Wy

qouy| 1usuwnsnipe
UOI0W 4314

qouy 1usunsnipe
adJof Buioed

gouy| uawisnipe

ucIINg 440 4amog

sqouy

Janed a|g

200050q0N8

1ausnipe auly pasdg

ejuing

P03 OV

JyBram ujep

ual1Ng uo|1ad|Rs paadg 13A02 18NQ

wieauo

JUNIVONINON S1HVd

1JBYS Ja1UaD)

abuiH



‘ubisap [ERIBIIO 3yl APPOW 10U O 'SEHRZCY 10410 10 ‘aly "yo0ys 1uasasd
01 1ied PayIDeds §,24MOBINUBW YlIm paoe|dal 3 P(Noys asny sIyl 1Byl |
-Ua55d $1 3| "A33)BS JO) luenodw 1 yotym 1uauodwod (eroads ay3 S| asny ayl

JOI110N AL34VS INVLIHOdWE IHL

SAWIN[OA |04IU00

358D AL UOAN

! WISTUBYDBW YoLMS
"8°0'd 010 ————

pA2Oq 3INTLD JOIOM

WISIUBYDAW JaxylT

4305 URL |

o~

~(Jouedoeg )3HNIV1ONINON SLHVC



- ADJUSTMENT

FINE SPEED ADRJUSTMENT FOR TURNTABLE SPEEDS

When adjustment of the speed fine adjustment knob does not

give a satisfactory spsed, adjust the motor in accordance with

the following procedure.

1. Set-the speed fine adjustment knobs to the middle posi-
tion, .

2. While watching the stroboscope stripes on the turntabl
platter, adjust the variable resistor on the motor circuit
board for appropriate static display of the strobe.

CHECK & ADJUSTMENT OF CONTROL P.C.B. ASS'Y
( )Apply power to turntable and . button.
2. " Check voltages indicated in Fig. 1.

3. Connect VTVM to the terminals as shown in Fig. 2. ( phceg  DNlggan & Haels 2
4. Adijust variable resistor slowly for4 V + 0.1 on VTVM. /
KEY NO.[PART NO. DESCRIPTION a
1 31327 Contro! PB fe) 9.5V c~.':.. o)
2 60305 NutM3 . + E
3 60245 FPan Head SEMS Screw M3 x 8 E
4 45804 Heat Sink ’
5 60141 %Pan Head Tapping Screw d ¢3 x 6 =Nk
TRANSISTORS o
Q, 00085 25D 313 \ bac! J
Q; 00094 25C 2209
Q3 25C 828 @
C MOS IC (R[ Q@@ : ]/©
a, 00093 MM74C00 - — QLT — Y
| BiooEs o © T o
D1 00124 wo2 + —Rs
02 ooz284 XZ-195 + =Ry ORI
D1 00095 XZ-049 bz re )3
[( TAPACITORS o ., — : “C:?:' . O
o 00098 10 xF 10wV : ° Wl ooe C
Cy 00100 0.14F  S0WV Rz L= B= ;;slj
Cs 00111 2.2:F  25WV fm_ = = BY e
C4 02434 3304F  25WV @ @ @ @ *@ @ JS@“@ @ @
Cs 02419 1002F  10WV . — i d
Cs 1 00067 1004F 25wV
Cs 00353 2200 4F  35WV l o
RESISTORS L VTVM
VR Q0101 47KQ i
R, 00018 120KQ 174w
A, 00112 100KQ  1/8W
A3 00540 100KQ  1/4W
R4 00104 680KQ  1/4W
Rs 005632 47KQ  1/4W
Rs 00506 3.9KQ  1/4W
Ry 00188 KA /4w
Ry 00506 3.9KQ 14w
T Ry 00532 47KQ  1/4W
| Ry 00128 750K0 1w
Bt 00558 620K 1/4W
By 00058 16KG 174w .
R 00059 33KQ 2w




OPERATION

1. Playing Records
1} Press 4 button and platter rotates.

Q|
@C@_
() , ; V? O, .

Motor: ON Fig. 1

2} .Press SPEED selector button to select platter rotating
speed according to the record. (= 33/ M45 rpm)

3)  Position tonearm over desired starting point of the record
and press the W button. Platter rotates and tonearm is
gently towered onto the record to begin playing.

=

‘Motor: ON Fig. 2

4} At the end of the record, the tonearm automatically raises
and platter rotation stops.

Y 2

{ ]

‘Motor: OFF Fig. 3

2. Raising Tonearm in Midst of Record
Press the button. The tonearm will be gently raised while
the platter continues to rotate.

T

Fig. 4

10@@

A

Motor: ON

3. Stopping Play in Midst of Record
Press the OFF button. The tonearm raises and platter rotation

stops.

Motor: OFF



0

CONTROL (Xl ]

SCLENOID
COSL 24V

o= 7
o o |

0 o’o—orR-1

o Fo—oL-|

¥ °
.

MuTING P.C.B

1
|
i
|
1
i
1
|
i
i
|
1
1
|
i
|
1
B |
: L
: MOTOR UNIT RCEB
: [+ R I 250313 KOTE . RESISTDR(RH MARKED WITH THE SYMBOL 1 15 FIRED METaL. FILM TYPE.
oz 3 zscsrz@lzscsza@) AND DICLINATION ©F THiS RESISTOR MOST BF LESS THAN #1%-

| Q3 : 250325@(250234@ . 252208 @1} 2. NO MARKED RESISTORS 1S 1/4W AND LESS THAN £5%.

i g4 @ CMOSIC MM74C00 (NS) 3. OICLINATION OF O MARKED CAPAGITORS 1S —i~ +75%
g5 : HOLE L€ pu-a35 (NS} a. CAPACITOR MARKED WiTH 41 MOST BE piP-TARTALUM TVPE.

ps : SILICON DIODE BRIDGE W2 {6.1d 6. M) MARKED RESISTOR 15 METAL FiLM TYPE.

pz : ZEHER GI0DE WZ-187 [R]:1-4] 3

p3 : ZENER DIODE XZ-Q49 {48C) 7

1 pa 1 Snacon pIODE FrI9A {HEC}) Y

gz @ ERD-1OT 15% [ MATSUSHITA)

ca . ECES-3SS 222 EmATSUSHITA]

© MARKED CAPACITOR 15 DIP TANTALUM TYPE.
& HMARKED CAPACITOR & POLYESTER FiLK TYPE.
© HMARKED CAPACITOR 5 CERAMIC TYPE.

THEIMPORTANTSAFETYNOTKE

i The fuse is the special compoenent which is important for safety. i1 15 @55en- -
1 tial that this fuse should be replaced with manufacture's specified part 10

prevent shock, fire, of other hazacds. D@ aot madify the original design.




EXPLODED VIEW

70

R I . A

THE IMPORTANT SAFETY NOTICE

The fuse is the special component which is important for safety. It is assen- . 1
tial that this fuse should be replaced with manufacture’s specified part to
prevent shock, fire, ar other hazards. Do not modify the original design.



PARTS LIST FOR EXPLODED VIEW

{KEY NO. PART NO. DESCRIPTION KEY NO.iPART NO. DESCR!P-”ON
’_ ﬁ 10349 Wooden Base 65 60135 &F Pan Head Tapping Screw ¢'3 X 12
l——'2 {20797 Bottom Cover 66 60134 & Pan Head Tapping Screw $3x 8
!_73 46359 Cushion Rubber 87 60540 & Pan Head Tapping Screw ¢ 3 x 20
4 ] 31213 Insulator Cover 68 60484 T Pan Head SEMS Scraw M4 x 35
' 5 46859 Insulator Felt 69 60247 £ Pan Head SEMS Screw M4 x 10
} 6 20548 Dust Cover 70 30504 E Pan Head SEMS Screw M5 x 36
P 7 30740 Look Plate Spring Hinge Ass'y 71 60006 B Pan Head SEMS Screw M3 x 6
_T _—?1 425 " Power Transformer Cover 72 60541 & (}oumersunk Tapping Screw ﬁfl 3.5x 10
T 9 7 30986 Badge 73 60495 T Pan Head Tapping Screw $3xs
10 | 4dea72 MNaeme Piata 74 60751 P Pan Head Tapping Screw Q3 x 12
o 11 31264 Power Transformer 75 60275 E8inding Head Tapping Screw ¢r 4x12
12 20823 Auta up Control Cireuit Board 76 60141 P Pan Head Tapping Screw $3x 6
T 13 314006 Power Supply Circuit Board 77 60178 @ Pan Head Tapping Screw $3 x 14
! 14 40084 Fuse Holder SN5051 78 80378 Flat Washer ¢ I ¢J 8 x 0.8t
g 1000797 | Fuse 6 X.321.0.5A 260V 79 60544 Turminal Lug
Capacitor 0,0F U F 125WV 80 60082 Turminal Lug
Volume Piate 81 60430 Mut M5
Volume Ring 82 60542 Flat Washer ¢ 5x P10x 1t

Volume Ring Spring

Push Button Ring

21 44951 Button Ring Spring
*E* T‘}dﬁ '_—E'sutton Ring Stopper Spring
23 44745 Switch Mechanism Mounting Plate
24 46686 Bottom Ring Mounting Washer
25 00080 Cord Holder No.5120
26 471512 Muting Circuit Board Ass'y
P27 31256 | Muting Circuit Board Ass'y Holder Plate
28 46367 i  Cord Holder
29 53222 | Cord Bushing F-4
30 53141 { Cord Bushing D-3
31 30389 i OutPutCord Ass’y
" 32 40073 | AC Cord
33 46347 .Blanking Cover ~
34 46759 Rating Cover
35 44833 Fuse Caution Label
36 44836 * Lifter Mechanism Mounting Collar
37 46694 Neon Tube Cover
38 | 46683 Neon Tube Circuit Board Ass'y
39 J0083 Silicon Diode
__ 4 Y| oozas Motar Ass’y PCL-16U1
41 Carton Box
42 44784 Platier Cover
43 20549 Turntable Platter
44 45023 Rubber Mat
" 48 Packing Material R
46 Packing Material L
47 Parts Container
48 44818 Middle Packing
49 44811 Cover Sheet
50 44901 Record Adaptor 45 rom
B 40321 Screw Driver
52 Instruction Manual
B3 44891 Main Weight
54 30365 Head Sheli
mss—"“_d,zago Cverhang Gauge
56 60161 i ZFlat Filister Head Screw M2.6 x 18
57 60160 —Flat Fillister Head Screw M2.6 x 14
68 60169 —Flat Fillister Head Screw M2.6 x 10
59 70002 Polyester Pouch
60 70031 Polyester Sheet
61 70031 Paolyester Sheat
62 70019 ! Polyester Pouch
63 i Top Cover
64 60385

| ¥ Oval Counter Sunk Screw M4 x 10




DETAIL VIEWS FOR ASS’Y PARTS

A. TONEARM ASS’Y
, 3 —o

10

KEY NG.IPART NO.{ DESCRIPTION KEY NO.IPART NO. DESCRIPTION
1 | { Tone Arm Ass'y 12 46387 Magnet Hoider
2 24785 {  Arm Base 13 40259 Magnet
3 600909 | T TrussScrew M3 x b 14 60102 Set Screw
4 44743 Stopper 15 46391 Rotary Plate Ass‘y
8 43934 Lifit Spring 16 60249 + Pan Head Tapping Screw M2.6 x 8
8 45067 Lifter Shaft 17 46941 Sensor Ass'y
7 43864 Set Screw 18 Spacer
8 | 60245 T Pan Head Screw SEMS M3 x 8 19 43927 Guide Plate Shaft
| 9 | eosa® £ Pan Head Screw M2.6 x 14 20 43926 Guido Plate
10 46692 tLifter Cam Stopper 21 43864 Guide Plate Screw M2
11 60543 F Pan Head Scrow M2 x 8




B. VOLUME MOUNTING PLATE ASS'Y

g

I 5 2
® 2 !

3

KEY NO.[PART NO.| DESCRIPTION
1 00183 Volume 5k with Nut and Spring Washer
2 - 46688 Volume Mounting Plate
3 43826 Control Knob

C. SWITCH MOUNTING PLATE ASS'Y

3

KEY NQ.|PART NO DESCRIPTION
1 43970 i Push Switch SUE-12
2 46680 . Switch Mounting Plate
3 680006 Pan Head SEMS Screw M3x6 M3 x 6
4 A4623 i Spacer
5 44678 | Push Button

11




D. SWITCH MECHANISM ASS’'Y

KEY NQ.IPART NQJ DESCRIPTION
1 00030 Micro Switch AM4100
2 30875 Switch Mechanism Frame
3 44904 Return Spring
4 44873 Actuator Rod
5 44543 Rod Guide Plate
8 45678 Push Button -
7 44518 Siide Stopper —

12




E. LIFTR MECHANISM ASS’Y

¢
o)
—
KEY NO.[PART NO. DESCRIPTION IKEY NO‘[PART NOQ. DESCRIPTION
1 30858 Lifter Mechanism Mounting Plate 7 I aaass Cam Shaft
2 31166 | D.C.Solenoid Unit | 8 00053 Micro Switch AM41009
3 00063 Silicon Diode F-144 9 1 60190 E Ring D2.3
4 60189 Spring Pin 10 . 60006 % Pan Head Screw Sems. M3 x 6
| & 44487 Lifter Cam Y | 60227 T Pan Head Screw Sems. M3 x 15
& 45463 Lifter Spring 12 | 60043 Fiber Washer 3 @ x 10 @ x 1t

13




CORRECTION |
E. LIFTR MECHANISM ASS'Y

S 6

)
)
KEY NO.{ PART NO. DESCRIPTION KEY NO.] PART NO. DESCRIPTION

1 30863 Solanoid Unit 7 44485 Cam Shaft
2 30863 Mounting Plate B8 60189 Spring Pin 3¢x 10
3 00030 Micero Switch AM4100 9 80006 + Pan Head SEMS Screw M3 x 6
4 44487 Lifter Cam 10 60378 Fiber Washer 3¢ x 100 x 1t
5 60120 E Ring i1 60489 + Pan Head Screw’M3 x 14
6 45463 Spring

13




PACKING FOR SHIPMENT




(

)

SPECIFICATIONS

TURNTABLE

Drive SYSEIM - emrrrrn e Direct drive with DC servo motor

SRR -+ eereerere et s 33-1/3, 45 rpm

Fine speed adjustment range-...c.oeemenee + 6%

Turntable platter coe e Die-cast aluminum 33 em {13 inch)
1.5 kg (3.3 ibs)

Wow & FIULIEE oreres e Less than 0.03%

S/N FALIOw e ersrersranrrsssmeeremans i rrts e Moare than 60 dB

POWEE::rereees SO TR U.S.A. & Canada 117 V 60 Hz,

other areas 220-240 V, 50 Hz, 12 W

(Be sure the power requirement of this machine corresponds to the outlet of your

room).

TONEARM

TYPE rereesrrsessesetneresanes et e Dynamic balance

Effective TeNgth . meecrisrsmre e . 222 mm (8-3/4 inch})

OVEBINANG-+r+erevereesieiee e ceceeme st enanaenieaes 15 mm (9/186 inch)

OFFSEL ANGIE ---rrerreerrersmerseiisemssnet s 229 95°

Maximum tracking error ... eversecnssenens Less than 1.5°

Range of tracking force adjustment---------: 0-3¢

Dimensions .................................................... (W) 454 X (D) 383 X (H) 153 mm
Q (17-7/8 x 15-5/64 x 6-1/32 inch}

WEIGHT - vevrrrrensmsesernsesessnssesensc e 7.9 kg {17.6 tbs}

15




